
 

 

 
 

 

 

 

TOWN OF EATON 

WASTEWATER MASTER PLAN 
FEBRUARY 2023 - FINAL 

 

NORTHERNENGINEERING.COM 

970.221.4158 

FORT COLLINS 

GREELEY 

This Report is consciously provided as a PDF. Please consider the 

environment before printing this document in its entirety. When a hard 

copy is necessary, we recommend double-sided printing. 



 

NORTHERNENGINEERING.COM   |   970.221.4158  WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  I | IV 

TABLE OF CONTENTS 

TABLE OF CONTENTS 

1.0 EXECUTIVE SUMMARY ................................................................................................. 1 

1.1 PURPOSE ...................................................................................................................................... 1 
[...]
Governments (DRCOG) for reviewing utility plans. It is calculated by the following equation: 

Equation 1: Hourly Peaking for Domestic Wastewater Flows (Metcalf and Eddy. 2014) 

𝑃𝑒𝑎𝑘 𝐻𝑜𝑢𝑟 𝐹𝑎𝑐𝑡𝑜𝑟 =  
3.65

(𝐴𝑣𝑒𝑟𝑎𝑔𝑒 𝑇𝑜𝑡𝑎𝑙 𝐹𝑙𝑜𝑤)0.167
 

This calculation comes out to a PHF factor of 3.83, which is equal to that from Metcalf and Eddy’s 

book. 

Table 7: Peaking Factors from Flow Study in December 2020 and January 2021 

PEAKING FACTOR - MONTHLY MMF 1.13 

PEAKING FACTOR - DAILY PDF 1.83 

PEAKING FACTOR - HOURLY PHF 3.83 



 

NORTHERNENGINEERING.COM   |   970.221.4158                   WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  14 | 58 

WASTEWATER MASTER PLAN 

2.2.1.3 INFLOW & INFILTRATION (I&I) ASSESSMENT 

Historical wastewater influent flows and precipitation data were analyzed to determine if a 

precipitation event had an impact on the influent flows of the facility from one day to another. Figure 

3 compares precipitation events and influent monthly values from May 2017 through May 2021. There 

is no correlation between these two variables due to the nature of the data. Monthly influent data is 

unlikely to show if precipitation events impact the inflow. Therefore, the data from a flow study from 

December 2020 through January 2021 was used to determine if there is potential for a correlation. 

Figure 4 shows, during this flow study period, that after a precipitation and snowfall event, the 

influent flows increased slightly but not enough of a pattern can be detected to prove a correlation. 

For the purpose of this master plan, 75 gpdc is used but a more thorough examination of I&I impacts 

on the treatment system is recommended. 

 

Figure 3: Infiltration & Inflow Analysis for the Town of Eaton WWTF 

0.00

0.05

0.10

0.15

0.20

0.25

0.30

0.35

0.40

0.45

0.50

0

1

2

3

4

5

6

7

8

A
p

r-
17

Ju
n

-1
7

A
u

g-
17

O
ct

-1
7

D
ec

-1
7

Ja
n

-1
8

M
ar

-1
8

M
ay

-1
8

Ju
l-

1
8

S
ep

-1
8

N
o

v-
18

Ja
n

-1
9

M
ar

-1
9

M
ay

-1
9

Ju
l-

1
9

S
ep

-1
9

N
o

v-
19

Ja
n

-2
0

M
ar

-2
0

M
ay

-2
0

Ju
l-

2
0

S
ep

-2
0

N
o

v-
20

Ja
n

-2
1

M
ar

-2
1

M
ay

-2
1

Fl
o

w
 (

M
G

D
)

P
re

ci
p

it
a

ti
o

n
 (

in
.)

Precipitation Flow



 

NORTHERNENGINEERING.COM   |   970.221.4158                   WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  15 | 58 

WASTEWATER MASTER PLAN 

 

Figure 4: Infiltration & Inflow Analysis for the Town of Eaton WWTF using Daily Influent Data from Flow Study 

2.2.2 CURRENT EFFLUENT LIMITATIONS (PELS OR NOA) 

The EWWTF is permitted (CDPS permit number COG-581020 and CO0047414) to discharge to the Eaton Draw, 

stream segment COSPCP13a to Cache La Poudre River. The current discharge permit is summarized in Tables 8 

and 9, along with a summarized DMR for comparison of the permitted limitations. 

Preliminary Effluent Limitations (PELs) were issued on July 16, 2015, for the upgrade to the Town’s WWTF that 

resulted in an increased discharge design capacity from 0.34 MGD to 0.75 MGD. No new PELs are required at this 

point, so the PELs from 2015 are presented in Table 9.  

Table 8: Town of Eaton WWTF Discharge Limitations (Permit CO0047414) and DMR Summary 

EFFLUENT 

PARAMETER DESIGN VALUE 

PERMIT 

VALUE BASIS 

DMR DATA (SINCE MAY 2017) 

AVG. MAX. MIN. EXCEED. 

Hydraulic Loading, 

MGD 
0.75 0.75 Design Capacity 0.39 0.44 0.33 0 

Organic Loading, 

ppd BOD5 
1,876 1,876 Design Capacity 879 1145 608 0 

BOD5, mg/L 
< 30 | 45 30 | 45 

30-Day Avg | 7-Day 

Avg 
2.74 6.5 1.0 0 

TSS, mg/L 
< 30 | 45 30 | 45 

30-Day Avg | 7-Day 

Avg 
5.18 12.0 1.0 0 

BOD5, % removal >85 85 Monthly 98.34 99.5 96.8 0 

TSS, % removal >85 85 Monthly 96.54 99.4 93.0 0 

E. coli, #/100mL 
< 126 | 252 126 | 252 

30-Day Avg | 7-Day 

Avg 
12.3 75.0 5.0 0 

0

0.05

0.1

0.15

0.2

0.25

0.3

0.35

0.4

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

12/20/2020 12/25/2020 12/30/2020 1/4/2021 1/9/2021 1/14/2021 1/19/2021 1/24/2021 1/29/2021

In
fl

u
en

t 
FL

o
w

 (
M

G
D

)

P
re

ci
p

it
a

ti
o

n
 a

n
d

 S
n

o
w

fa
ll

 (
in

.)
Precipitation and Snow Events and WWTF Influent Flow

Precipitation Snowfall WWTF Influent Flow



 

NORTHERNENGINEERING.COM   |   970.221.4158                   WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  16 | 58 

WASTEWATER MASTER PLAN 

EFFLUENT 

PARAMETER DESIGN VALUE 

PERMIT 

VALUE BASIS 

DMR DATA (SINCE MAY 2017) 

AVG. MAX. MIN. EXCEED. 

pH, SU 
6.5 - 9.0 6.5 - 9.0 

Minimum To 

Maximum 
7.11 7.8 6.5 0 

Oil and Grease, mg/L 10 10 Max. Grab No Visual, No Sampling Required 

Total Residual 

Chlorine, mg/L 
 < 0.011 | 

0.019 
3 Days/Week 

No Data, Sampling Not A Condition 

To Permit 

TOTAL AMMONIA, MG/L 

January 0.5 4.9 | 24.0 

30-Day Avg | Daily 

Max 

0.26 0.60 0.11 0 

February 0.5 5.2 | 25.0 0.33 0.60 0.15 0 

March 0.5 4.6 | 24.0 0.28 0.60 0.12 0 

April 0.5 4.2 | 22.0 0.13 0.20 0.10 0 

May 0.5 3.7 | 23.0 0.17 0.20 0.10 0 

June 0.5 2.9 | 19.0 0.17 0.30 0.12 0 

July 0.5 2.1 | 15.0 0.20 0.30 0.10 0 

August 0.5 2.5 | 20.0 0.14 0.20 0.10 0 

September 0.5 2.8 | 20.0 0.23 0.40 0.12 0 

October 0.5 3.5 | 23.0 0.18 0.26 0.10 0 

November 0.5 4.1 | 23.0 0.24 0.50 0.10 0 

December 0.5 4.6 | 23.0 0.31 0.70 0.08 0 

Table 9: PELs for the Town of Eaton WWTF, Issued on July 16, 2015, Effective September 1, 2015 

EFFLUENT PARAMETER PERMIT VALUE BASIS 

Hydraulic Loading, MGD 0.75 30-Day Average 

Organic Loading, ppd BOD5 1,876 30-Day Average 

BOD5, mg/L 30 | 45 30-Day Avg | 7-Day Avg 

TSS, mg/L 30 | 45 30-Day Avg | 7-Day Avg 

BOD5, % removal 85 30-Day Average 

TSS, % removal 85 30-Day Average 

E. coli, #/100mL 126 | 252 30-Day Avg | 7-Day Avg 

pH, SU 6.5 - 9.0 Minimum To Maximum 

Oil and Grease, mg/L 10 Daily Max. 

Total Residual Chlorine, mg/L 0.011 | 0.019 30-Day Avg | 7-Day Avg 

TOTAL AMMONIA, MG/L 

January 4.9 | 24.0 

30-Day Avg | Daily Max 

February 5.2 | 25.0 

March 4.6 | 24.0 

April 4.2 | 22.0 

May 3.7 | 23.0 

June 2.9 | 19.0 



 

NORTHERNENGINEERING.COM   |   970.221.4158                   WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  17 | 58 

WASTEWATER MASTER PLAN 

EFFLUENT PARAMETER PERMIT VALUE BASIS 

July 2.1 | 15.0 

August 2.5 | 20.0 

September 2.8 | 20.0 

October 3.5 | 23.0 

November 4.1 | 23.0 

December 4.6 | 23.0 

The Town’s discharge permit was issued on July 16, 2015, with an effective date of September 1, 2015, and is 

currently administratively extended.  

2.2.3 TOTAL MAXIMUM DAILY LOADS  

There are no existing Total Maximum Daily Loads (TMDLS) for the EWWTF discharge to Eaton Draw. 

2.3 EXISTING WASTEWATER TREATMENT SYSTEM 

2.3.1 DESCRIPTION OF EXISTING TREATMENT SYSTEM 

Listed below is a description of the existing EWWTF. 

• Constructed in 2006 

• Rated hydraulic capacity – 0.75 MGD 

• Rated organic loading capacity – 1,876 ppd of BOD5 

• Discharges to the Eaton Draw 

• Colorado Discharge Permit System (CDPS) No. CO0047414 

• Currently under administrative extension 

• Stream Segment COSPCP13a with use classifications: Aquatic Life Warm 2, Recreation 1a, and 

Agriculture (Classification as per Permit). 

• The treatment train includes: 

o Collection System → Influent 18” Sewer Main 

o Headworks/Pretreatment 

▪ Automatic Stair Screen → Wash Press 

▪ Influent Parshall Flume 

▪ Aerated Grit Chamber → Grit Classifier and Cyclone 

▪ Influent Pumps 

o Primary and Secondary Treatment 

▪ Selector Tank → Primary Aeration → Secondary Aeration → Aerobic Digestion → 

Dewatering 

o Disinfection and Effluent 

▪ Effluent Parshall Flume →UV Disinfection → Outfall Discharge 



 

NORTHERNENGINEERING.COM   |   970.221.4158                   WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  18 | 58 

WASTEWATER MASTER PLAN 

Table 10: Town of Eaton WWTF - Existing Unit Process Capacity Summary 

UNIT PROCESS DESCRIPTION 

INFLUENT 

FLOW 

CAPACITY 

ADEQUATE 

CAPACITY 

FOR 1.5 

MGD 

DESIGN 

Influent Main 
• 18-inch influent  PVC line 0.30% slope 

• Collection Manhole 
2.5 MGD Yes 

Influent Flow 

Channel 

• 2-ft wide by 6-ft deep concrete channel at 0.35% 

slope 
3.7 MGD Yes 

Screening 
• Automatic stair screen with wash press 

• Bypass channel with manual bar screen 
3.0 MGD Yes 

Influent Flow 

Monitoring 
• 9-inch Parshall Flume 5.7 MGD Yes 

Grit Removal 

• 25.33-ft x 6.67-ft x 14.5-ft concrete aerated grit 

chamber with 8 coarse bubble diffusers 

• 66.83-ft operating depth 

• Aeration required, 89 scfm 

• Grit pump 200-gpm design flow at 50-ft TDH 

• Grit classifier, 300 gpm max. flow 

• 90% rate of separation 

• Cyclone has 200-gpm design flow 

1.5 MGD Yes 

Influent Pump 

Station 

• Three Pumps (Two operating, one standby) 

• Each pump rated at 520-gpm at 37-ft TDH 

• 26-ft x 6.67-ft x 14.5-ft concrete wet well 

• 6.33-ft operating depth 

1.5 MGD Yes 

Selector Tank 
• Aero-Mod concrete selector tank to split influent 

flows and RAS flows between two process trains. 
0.75 MGD No 

Primary and 

Secondary 

Aeration 

• Aero-Mod concrete basins made up of two process 

trains that consist of primary and secondary 

aeration 

• Aeration processes are supplied air via course 

bubble diffusers 

0.75 MGD No 

Blowers 

• Four 60-hp Roots Blowers can each supply 1294 

ICFM of air to aeration process, aerated grit 

chamber, and two RAS and two WAS airlift pumps 

• Due to operational deficiencies, all existing blowers 

were recently replaced with upsized 75-hp Roots 

Blowers that can each supply 1620 ICFM 

0.75 MGD No 

Aerobic Digestion 

• Aero-Mod concrete basins for aerobic digestion for 

each process train 

• Aeration processes are supplied air via course 

bubble diffusers 

0.75 MGD No 

Effluent Flow 

Monitoring 
• 9-inch Parshall Flume 5.7 MGD Yes 

Ultraviolet (UV) 

Disinfection 

• Two UV banks in series 

• TSS 10 mg/L 

• UV dose of 30,000 microwatts/cm2/second 

• UV Transmittance at 253.7 nm of 65% 

3.0 MGD Yes1 



 

NORTHERNENGINEERING.COM   |   970.221.4158                   WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  19 | 58 

WASTEWATER MASTER PLAN 

UNIT PROCESS DESCRIPTION 

INFLUENT 

FLOW 

CAPACITY 

ADEQUATE 

CAPACITY 

FOR 1.5 

MGD 

DESIGN 

• There is an existing bypass channel sized for 

additional UV banks in same configuration 

Effluent Discharge 

Line 
• 12-inch DIP line at 1.46% slope 1.87 MGD Yes 

Dewatering 

• 1GEA centrifuge rated for 20-gpm to 80-gpm design 

feed capacity 

• 15% to 25% cake dryness 

• 1.5% to 2% feed solids concentration 

• 96% minimum solids capture 

• One sludge feed pump rated for 20-gpm to 80-gpm 

but can only operate at maximum of 40-gpm 

without clogging centrifuge 

• 20 lbs/dry ton polymer addition 

• 50% active polymer percentage 

1.5 MGD Yes 

1 Existing UV disinfection would meet future design capacity once new UV bank is installed in existing bypass channel. 

 

 

 

 

 

 

 

 

 

  

  



 

NORTHERNENGINEERING.COM   |   970.221.4158  WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  20 | 58 

 

WASTEWATER MASTER PLAN 

 

Figure 5: Site Map/Layout of WWTF 

 



 

NORTHERNENGINEERING.COM   |   970.221.4158                   WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  21 | 58 

WASTEWATER MASTER PLAN 

Figure 5 above, and Figures 6-7 below, show the plans, layout, and process flow diagram of the EWWTF. Figure 5 

shows the old facility components that have since been decommissioned  during the 2005 upgrade to the 

existing facility. The current facility, as seen in Figure 6, includes the Headworks building, dewatering and UV 

building, electrical and blower building, and the secondary treatment system. The biosolids storage area, 

emergency basins and any other are decommissioned and no longer in use.

Figure 6: Site Map/Layout of the WWTF with an Aerial Background 



 

NORTHERNENGINEERING.COM   |   970.221.4158  WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  22 | 58 

 

WASTEWATER MASTER PLAN 

 

Figure 7: Schematic of the WWTF Process Flow Diagram (PFD) 



 

NORTHERNENGINEERING.COM   |   970.221.4158                   WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  23 | 58 

WASTEWATER MASTER PLAN 

2.3.2 EFFLUENT PERFORMANCE OF EXISTING SYSTEM (THREE-YEARS) 

Figures 8 and 9 highlight that the EWWTP has been below the BOD5, TSS, and ammonia-N discharge limitations 

for the past three years (May 2017 through May 2021). Therefore, the facility has remained in compliance with all 

discharge limitations but will continue to monitor and optimize the facility. 

2.3.2.1 BOD AND TSS 

Effluent concentrations for BOD5 and TSS over the past three years, as shown in Figure 8. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 8: Effluent  Performance of BOD5 and TSS for the Eaton WWTP 

 

Figure 9: Effluent Performance of Total Ammonia as N 

0

1

2

3

4

5

6

A
p

r-
17

Ju
n

-1
7

A
u

g-
17

O
ct

-1
7

D
ec

-1
7

Ja
n

-1
8

M
ar

-1
8

M
ay

-1
8

Ju
l-

1
8

S
ep

-1
8

N
o

v-
18

Ja
n

-1
9

M
ar

-1
9

M
ay

-1
9

Ju
l-

1
9

S
ep

-1
9

N
o

v-
19

Ja
n

-2
0

M
ar

-2
0

M
ay

-2
0

Ju
l-

2
0

S
ep

-2
0

N
o

v-
20

Ja
n

-2
1

M
ar

-2
1

M
ay

-2
1

C
o

n
ce

n
tr

a
ti

o
n

 (
m

g
/L

)

Ammonia (30-day average) Ammonia Limits

0

5

10

15

20

25

30

35

A
p

r-
17

Ju
n

-1
7

A
u

g-
17

O
ct

-1
7

D
ec

-1
7

Ja
n

-1
8

M
ar

-1
8

M
ay

-1
8

Ju
l-

1
8

S
ep

-1
8

N
o

v-
18

Ja
n

-1
9

M
ar

-1
9

M
ay

-1
9

Ju
l-

1
9

S
ep

-1
9

N
o

v-
19

Ja
n

-2
0

M
ar

-2
0

M
ay

-2
0

Ju
l-

2
0

S
ep

-2
0

N
o

v-
20

Ja
n

-2
1

M
ar

-2
1

M
ay

-2
1

C
o

n
ce

n
tr

a
ti

o
n

 (
m

g
/L

)

BOD5 TSS Limit (30-day average)



 

NORTHERNENGINEERING.COM   |   970.221.4158                   WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  24 | 58 

WASTEWATER MASTER PLAN 

2.3.3 EXISTING AIR QUALITY PERMIT 

The EWWTF is classified as an aerated facility with a diffused aeration system and does not have or is required to 

have an air emissions permit. There are no homes located within 1,000 feet of the system. The headworks 

building is enclosed with an HVAC system to mitigate any odors. No odors are expected from this facility because 

it functions aerobically. The State issues air quality permits only to those generating systems that are used daily. 

Since this facility’s generator does not operate daily, an air quality permit is not required. 

2.3.4 EXISTING STORMWATER MANAGEMENT PLAN 

The Town has not been required to have a stormwater management plan for the EWWTF, and there is no record 

of an existing plan. Currently, stormwater from the EWWTF drains to the Eaton Draw through overland flow. If a 

stormwater management plan and permit are required in the future, one will be developed. 

2.3.5 EXISTING SITE CHARACTERIZATION 

The EWWTF is currently located on approximately 3.5-acres immediately adjacent to the Eaton Draw near 

Highway 74 crossing. The Town experiences dry cold winters to hot, dry summers. The overall climate is dry, 

with an approximate growing season of 138 days. The site geology consists of nineteen feet of silty clay, gravel, 

sand, and clay underlain by sandstone. Groundwater was encountered at depths of 8.0- and 9.6-feet during site 

soil boring.  

The treatment facility site is located between the 100- and 500- year flood plain. FEMA describes this area as 

subject to 100- year flooding with average depths of less than one foot, or where contributing drainage area is 

less than one square mile or areas protected by levees from the base flood. A copy of the FEMA Flood Insurance 

Map (FIRM) for this facility is located in Exhibit #7 on the following page. The FEMA map depicts the boundaries 

of the 100-year flood plain along the eastern property boundary adjacent to Eaton Draw.



 

NORTHERNENGINEERING.COM   |   970.221.4158  WASTEWATER MASTER PLAN 

FORT COLLINS   |   GREELEY  25 | 58 

WASTEWATER MASTER PLAN 

Exhibit 7: FEMA FIRM Map
[...]
8V chlorodibromomethane 7A 4-nitrophenol 7B 3,4-benzofluoranthene 7P 4,4′-DDT 
9V chloroethane 8A p-chloro-m-cresol 8B benzo(ghi)perylene 8P 4,4′-DDE 

10V 2-chloroethylvinyl ether 9A pentachlorophenol 9B benzo(k)fluoranthene 9P 4,4′-DDD 

11V chloroform 10A phenol 10B bis(2-chloroethoxy)methane 10P dieldrin 
12V dichlorobromomethane 11A 2,4,6-trichlorophenol 11B bis(2-chloroethyl)ether 11P alpha-endosulfan 

14V 1,1-dichloroethane 

 

12B bis(2-chloroisopropyl)ether 12P beta-endosulfan 

15V 1,2-dichloroethane 
 

13B bis (2-ethylhexyl)phthalate 13P endosulfan sulfate 
16V 1,1-dichloroethylene 

 

14B 4-bromophenyl phenyl ether 14P endrin 

17V 1,2-dichloropropane 
 

15B butylbenzyl phthalate 15P endrin aldehyde 
18V 1,3-dichloropropylene 

 

16B 2-chloronaphthalene 16P heptachlor 

19V ethylbenzene 

 

17B 4-chlorophenyl phenyl ether 17P heptachlor epoxide 

20V methyl bromide 
 

18B chrysene 18P PCB-1242 
21V methyl chloride 

 

19B dibenzo(a,h)anthracene 19P PCB-1254 

22V methylene chloride 

 

20B 1,2-dichlorobenzene 20P PCB-1221 

23V 1,1,2,2-tetrachloroethane 
 

21B 1,3-dichlorobenzene 21P PCB-1232 
24V tetrachloroethylene 

 

22B 1,4-dichlorobenzene 22P PCB-1248 

25V toluene 

 

23B 3,3′-dichlorobenzidine 23P PCB-1260 

26V 1,2-trans-dichloroethylene 
 

24B diethyl phthalate 24P PCB-1016 
27V 1,1,1-trichloroethane 

 

25B dimethyl phthalate 25P toxaphene 

28V 1,1,2-trichloroethane 

 

26B di-n-butyl phthalate 

 29V trichloroethylene 
 

27B 2,4-dinitrotoluene 
 31V vinyl chloride 

 

28B 2,6-dinitrotoluene 

 

  

29B di-n-octyl phthalate 

 

  

30B 1,2-diphenylhydrazine (as azobenzene) 

 

  

31B fluroranthene 

 

  

32B fluorene 

 
  

33B hexachlorobenzene 
 

  

34B hexachlorobutadiene 

 

  

35B hexachlorocyclopentadiene 

 
  

36B hexachloroethane 
 

  

37B indeno(1,2,3-cd)pyrene 

 

  

38B isophorone 

 
  

39B napthalene 
 

  

40B nitrobenzene 

 

  

41B N-nitrosodimethylamine 

 
  

42B N-nitrosodi-n-propylamine 
 

  

43B N-nitrosodiphenylamine 

 

  

44B phenanthrene 

 
  

45B pyrene 
 

  

46B 1,2,4-trichlorobenzene 

 



Permit, Part III 

Page 30 of 31 

Permit No. «PERMIT_NUMBER» 
 

Table III—Other Toxic Pollutants (Metals and Cyanide) and Total Phenols 

Antimony, Total 

   Arsenic, Total 
   Beryllium, Total 

   Cadmium, Total 

   Chromium, Total 
   Copper, Total 

   Lead, Total 

   Mercury, Total 
   Nickel, Total 

   Selenium, Total 

   Silver, Total 
   Thallium, Total 

   Zinc, Total 

   Cyanide, Total 
   Phenols, Total 

    

 

Table IV—Conventional and Nonconventional Pollutants Required To Be Tested by Existing Dischargers if Expected to be Present 

Bromide 
   Chlorine, Total Residual 

   Color 

   Fecal Coliform 
   Fluoride 

   Nitrate-Nitrite 

   Nitrogen, Total Organic 
   Oil and Grease 

   Phosphorus, Total 

   Radioactivity 
   Sulfate 

   Sulfide 

   Sulfite 
   Surfactants 

   Aluminum, Total 

   Barium, Total 
   Boron, Total 

   Cobalt, Total 
   Iron, Total 

   Magnesium, Total 

   Molybdenum, Total 
   Manganese, Total 

   Tin, Total 

   Titanium, Total 
    

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Permit, Part III 

Page 31 of 31 

Permit No. «PERMIT_NUMBER» 
 

Table V—Toxic Pollutants and Hazardous Substances Required To Be Identified by Existing Dischargers if Expected To Be Present 

Toxic Pollutants 

   
Asbestos 

   
Hazardous Substances 

   Acetaldehyde 

 

Isopropanolamine Dodecylbenzenesulfonate 

 Allyl alcohol 
 

Kelthane 
 Allyl chloride 

 

Kepone 

 Amyl acetate 

 

Malathion 

 Aniline 
 

Mercaptodimethur 
 Benzonitrile 

 

Methoxychlor 

 Benzyl chloride 

 

Methyl mercaptan 

 Butyl acetate 
 

Methyl methacrylate 
 Butylamine 

 

Methyl parathion 

 Captan 

 

Mevinphos 

 Carbaryl 
 

Mexacarbate 
 Carbofuran 

 

Monoethyl amine 

 Carbon disulfide 

 

Monomethyl amine 

 Chlorpyrifos 
 

Naled 
 Coumaphos 

 

Napthenic acid 

 Cresol 

 

Nitrotoluene 

 Crotonaldehyde 
 

Parathion 
 Cyclohexane 

 

Phenolsulfanate 

 2,4-D (2,4-Dichlorophenoxy acetic acid) 

 

Phosgene 

 Diazinon 
 

Propargite 
 Dicamba 

 

Propylene oxide 

 Dichlobenil 

 

Pyrethrins 

 Dichlone 
 

Quinoline 
 2,2-Dichloropropionic acid 

 

Resorcinol 

 Dichlorvos 

 

Strontium 

 Diethyl amine 
 

Strychnine 
 Dimethyl amine 

 

Styrene 

 Dintrobenzene 

 

2,4,5-T (2,4,5-Trichlorophenoxy acetic acid) 

 Diquat 
 

TDE (Tetrachlorodiphenylethane) 
 Disulfoton 

 

2,4,5-TP [2-(2,4,5-Trichlorophenoxy) propanoic acid] 

 Diuron 

 

Trichlorofan 

 Epichlorohydrin 
 

Triethanolamine dodecylbenzenesulfonate 
 Ethion 

 

Triethylamine 

 Ethylene diamine 

 

Trimethylamine 

 Ethylene dibromide 
 

Uranium 
 Formaldehyde 

 

Vanadium 

 Furfural 

 

Vinyl acetate 

 Guthion 
 

Xylene 
 Isoprene 

 

Xylenol 

 

  

Zirconium 

  

 



 

 

 
COLORADO DISCHARGE PERMIT SYSTEM (CDPS) 

FACT SHEET FOR PERMIT NUMBER CO0047414 
TOWN OF EATON, TOWN OF EATON WWTF 

WELD COUNTY 
 

TABLE OF CONTENTS

I.    TYPE OF PERMIT ..................................................................................... 1 
II.   FACILITY INFORMATION .................................................................... 1 
III.  RECEIVING STREAM ............................................................................. 2 
IV.  FACILITY DESCRIPTION ...................................................................... 2 
V.   PERFORMANCE HISTORY .................................................................... 4 
VI.   DISCUSSION OF EFFLUENT LIMITATIONS .................................... 5 
VII.  ADDITIONAL TERMS AND CONDITIONS ....................................... 9 
VIII.  REFERENCES ...................................................................................... 11 
VIII. PUBLIC NOTICE COMMENTS ..................................................... 12 

 
 
I.    TYPE OF PERMIT    
 

A.   Permit Type:   Domestic - Minor Municipal, Mechanical Plant, First Renewal 
 
B.   Discharge To:   Surface Water  

 
 II.   FACILITY INFORMATION 
 

A.  SIC Code:      4952 Sewerage Systems 
 

B.  Facility Location:    800 E. Collins Street, 80615,  
          40.528611, -104.701667 

C. Permitted Feature:  Outfall 001A, Following disinfection and prior to mixing with the 
receiving stream. 40.528611, -104.701667 
      
The location(s) provided above will serve as the point(s) of compliance for 
this permit and are appropriate as they are located after all treatment and 
prior to discharge to the receiving water. 

 
D. Facility Flows:   0.75 MGD  

 
 
 E.   Major Changes From Last Renewal: 
 

• The receiving water designation will change from Use Protected to Reviewable as of January 1, 
2016. 

 
 
 
 
 

In TRIM 



COLORADO DEPARTMENT OF HEALTH, Water Quality Control Division 
Rationale - Page 2, Permit No. CO0047414 
 

 

 

 
III.  RECEIVING STREAM  

 
A.  Waterbody Identification:     COSPCP13a, Eaton Draw 
 
B.  Water Quality Assessment: 
 

An assessment of the stream standards, low flow data, and ambient stream data has been performed to 
determine the assimilative capacities for Eaton Draw for potential pollutants of concern.  This 
information, which is contained in the Water Quality Assessment (WQA) for this receiving stream(s), 
also includes an antidegradation review, where appropriate.  The Division’s Permits Section has 
reviewed the assimilative capacities to determine the appropriate water quality-based effluent limitations 
as well as potential limits based on the antidegradation evaluation, where applicable.  The limitations 
based on the assessment and other evaluations conducted as part of this fact sheet can be found in Part 
I.A of the permit. 
 
Outfall 001A will be the authorized discharge point to the receiving stream.   

 
IV.  FACILITY DESCRIPTION  
 

A.  Infiltration/Inflow (I/I) 
 
No infiltration/inflow problems have been documented in the service area. 

 
B.  Lift Stations 

 
Table IV-1 summarizes the information provided in the renewal application for the lift stations in the 
service area. 

 
Table IV-1 – Lift Station Summary  

Station 
Name/# 

Firm Pump 
Capacity (gpm) Peak Flows (gpd) 

% Capacity 
(based on 
peak flow) 

Maplewood 2-11 HP @ 350 
gpm 

30,333 gpd 3.01% 

Governor’s Ranch 2-27 HP @ 700 
gpm 

6,455 gpd 0.32% 

 
 

C. Chemical Usage  
 

The permittee stated in the application that they utilize one chemical in their treatment process.  The 
MSDS sheets have been reviewed and the following chemicals have been approved for use and are 
summarized in the following table. 

 
 
 

In TRIM 



COLORADO DEPARTMENT OF HEALTH, Water Quality Control Division 
Rationale - Page 3, Permit No. CO0047414 
 

 

 

Table IV-2 – Chemical Additives   

Chemical Name Purpose Constituents of 
Concern 

Hydrofloc748E Processing Aid 
Thermal decomposition 
may produce Nitrogen 

Oxides, Carbon Oxides, 
Hydrogen Chloride Gas 

Chemicals deemed acceptable for use in waters that will or may be discharged to waters of the State are 
acceptable only when used in accordance with all state and federal regulations, and in strict accordance 
with the manufacturer’s site-specific instructions. 

D. Treatment Facility, Facility Modifications and Capacities 
 
The facility consists of an automatic and manual bar screen, aerated grit chamber, influent and effluent 
flow measurement devices, two aeration tanks followed by two clarifiers, aerobic digestion and UV 
disinfection prior to discharge to Eaton Draw. The permittee has not performed any construction at this 
facility that would change the hydraulic capacity of 0.75 MGD or the organic capacity of 1876 lbs 
BOD5/day, which were specified in Site Approval 4793.  That document should be referred to for any 
additional information.     
 
Pursuant to Section 100.5.2 of the Water and Wastewater Facility Operator Certification Requirements, 
this facility will require a certified operator. If the facility has a question on the level of the certified 
operator it needs then the facility will need to contact the Engineering Section of the Division. 
                                    

 
E. Biosolids Treatment and Disposal 

 
Biosolids are dewatered onsite with a Westfalia Solids separator, collected and stored within the existing 
drying beds. Leachate from the stored biosolids flows within the existing under-drains into the facility 
influent line and is processed. When sufficient biosolids are accumulated, A-1 Compost loads and 
transports the biosolids to their composting facility. Biosolids are treated to Class B onsite through 
aerobic digestion and further composted offsite to Class A.  
 
1. EPA Regulation 
 

The Facility is required under the Direct Enforceability provision of 40 CFR §503.3(b) to meet the 
applicable requirements of the regulation.   
 

2.  Biosolids Regulation (Regulation No. 64, Colorado Water Quality Control Commission) 
 

Colorado facilities that land apply biosolids must comply with requirements of Regulation No. 64, 
such as the submission of annual reports as discussed later in this fact sheet. 
 

 

In TRIM 



COLORADO DEPARTMENT OF HEALTH, Water Quality Control Division 
Rationale - Page 4, Permit No. CO0047414 
 

 

 

V.   PERFORMANCE HISTORY 
 

A.  Monitoring Data 
 

1. Discharge Monitoring Reports – The following tables summarize the effluent data reported on the 
Discharge Monitoring Reports (DMRs) for the previous permit term, from March 2010 through 
March 2015.  
 

  Table V-1 – Summary of DMR Data for Outfall 001A 

Parameter 

# 
Samples 

or 
Reporting 

Periods 

Reported Average 
Concentrations        
Avg/Min/Max 

Reported 
Maximum 

Concentrations        
Avg/Min/Max 

Previous 
Avg/Max/AD 
Permit Limit 

Number of  
Limit 

Excursions 

Influent Flow (MGD) 61 0.3/0.27/0.32 0.34/0.3/0.39 Report/Report   
Effluent Flow (MGD) 61 0.29/0.00028/0.32 0.34/0.0004/0.4 0.75/NA   
pH (su) 61 7.2/6.9/7.6 7.7/7.3/8.6 6.5 - 9   
E. coli (#/100 ml) 61 14/5/39 34/5/150 126/252   
TRC (mg/l) 0 NA/NA/NA NA/NA/NA 0.011/0.019   
NH3 as N, Tot (mg/l) 61 0.18/0.06/0.41 0.31/0.08/1.4 NA/NA   
NH3 as N, Tot (mg/l) Jan 5 0.16/0.12/0.21 0.27/0.21/0.38 9.8/18   
NH3 as N, Tot (mg/l) Feb 5 0.17/0.13/0.23 0.35/0.17/0.73 8.1/16   
NH3 as N, Tot (mg/l) Mar 6 0.16/0.08/0.27 0.26/0.1/0.59 8.8/18   
NH3 as N, Tot (mg/l) Apr 5 0.18/0.085/0.37 0.27/0.13/0.66 8.8/20   
NH3 as N, Tot (mg/l) May 5 0.2/0.08/0.41 0.31/0.15/0.73 8.5/21   
NH3 as N, Tot (mg/l) Jun 5 0.23/0.14/0.38 0.51/0.19/1.4 7.1/21   
NH3 as N, Tot (mg/l) Jul 5 0.2/0.11/0.32 0.35/0.18/0.73 5.7/21   
NH3 as N, Tot (mg/l) Aug 5 0.21/0.12/0.37 0.36/0.17/1 4.1/18   
NH3 as N, Tot (mg/l) Sep 5 0.19/0.13/0.32 0.3/0.15/0.45 4.2/17   
NH3 as N, Tot (mg/l) Oct 5 0.15/0.1/0.2 0.22/0.13/0.43 8.8/21   
NH3 as N, Tot (mg/l) Nov 5 0.17/0.1/0.31 0.27/0.12/0.47 5.6/15   
NH3 as N, Tot (mg/l) Dec 5 0.14/0.06/0.23 0.2/0.08/0.34 12/21   
BOD5 (mg/l) 61 2.4/0.8/5.1 3.5/1.2/7.4 NA/NA/   
BOD5, influent (mg/l) 61 249/137/385 309/205/465 NA/NA/   
BOD5, influent (lbs/day) 61 616/336/941 890/592/1348 NA/NA/   
BOD5, effluent (mg/l) 61 2.4/0.8/5.1 3.5/1.2/7.4 30/45/   
BOD5 (% removal) 61 98/96/100 NA/NA/NA 85/NA/   
TSS (mg/l) 61 6.3/1/19 9.9/1/26 NA/NA/   
TSS, influent (mg/l) 61 225/170/277 287/182/452 NA/NA/   
TSS, effluent (mg/l) 61 6.3/1/19 9.9/1/26 30/45/   

 
B.   Compliance With Terms and Conditions of Previous Permit 

 
1. Effluent Limitations – The data shown in the preceding table(s) indicates compliance with the 

numeric limitations of the previous permit.  
 
In accordance with 40 CFR Part 122.41(a), any permit noncompliance constitutes a violation of the 
Clean Water Act and is grounds for enforcement action; for permit termination, revocation and 
reissuance, or modification; or denial of a permit renewal application. 

 
2.  Other Permit Requirements – The permittee has been in compliance with all other aspects of the 

In TRIM 



COLORADO DEPARTMENT OF HEALTH, Water Quality Control Division 
Rationale - Page 5, Permit No. CO0047414 
 

 

 

previous permit. 
 
 
  VI.   DISCUSSION OF EFFLUENT LIMITATIONS  
 

A.  Regulatory Basis for Limitations 
 

1.   Technology Based Limitations 
 
a.   Federal Effluent Limitation Guidelines – The Federal Effluent Limitation Guidelines for 

domestic wastewater treatment facilities are the secondary treatment standards.  These standards 
have been adopted into, and are applied out of, Regulation 62, the Regulations for Effluent 
Limitations.    

 
b.   Regulation 62: Regulations for Effluent Limitations – These Regulations include effluent 

limitations that apply to all discharges of wastewater to State waters and are shown in Section 
VIII of the WQA.  These regulations are applicable to the discharge from the Town of Eaton 
WWTF. 

 
2.  Numeric Water Quality Standards - The WQA contains the evaluation of pollutants limited by water 

quality standards. The mass balance equation shown in Section VI of the WQA was used for most 
pollutants to calculate the potential water quality based effluent limitations (WQBELs), M2, that 
could be discharged without causing the water quality standard to be violated.  For ammonia, the 
AMMTOX Model was used to determine the maximum assimilative capacity of the receiving 
stream. A detailed discussion of the calculations for the maximum allowable concentrations for the 
relevant parameters of concern is provided in Section VI of the Water Quality Assessment developed 
for this permitting action. 
 
The maximum allowable pollutant concentrations determined as part of these calculations represent 
the calculated effluent limits that would be protective of water quality.  These are also known as the 
water quality-based effluent limits (WQBELs).  Both acute and chronic WQBELs may be calculated 
based on acute and chronic standards, and these may be applied as daily maximum (acute) or 30-day 
average (chronic) limits.   

 
  3.  Narrative Water Quality Standards  - Section 31.11(1)(a)(iv) of The Basic Standards and  